
177041  02.23.01  BY Printed in U.S.A.

REPAIR PARTS MANUAL
MODEL NUMBER RE3H402E
Rotary Lawn Mower

8



2

ROTARY LAWN MOWER - - MODEL NUMBER RE3H402E

7

L
IM

IT
E

D
 W

A
R

R
A

N
T

Y
The M

anufacturer w
arrants to the original consum

er purchaser that this product as
m

anufactured is free from
 defects in m

aterials and w
orkm

anship. For a period of one (1)
year from

 date of purchase by the original consum
er purchaser, w

e w
ill repair or replace,

at our option, w
ithout charge for parts or labor incurred in replacing parts, any part w

hich
w

e find to be defective due to m
aterials or w

orkm
anship. This W

arranty is subject to the
follow

ing lim
itations and exclusions.

1.This w
arranty does not apply to the engine.  P

lease contact your nearest dealer w
here

they w
ill send the m

achine to the engine m
anufacturer.

2.Transportation charges for the m
ovem

ent of any pow
er equipm

ent unit or attachm
ent

are the responsibility of the purchaser.  Transportation charges for any parts subm
itted

for replacem
ent under this w

arranty m
ust be paid by the purchaser unless such return

is requested by your dealer.
3.B

attery W
arranty:  O

n products equipped w
ith a B

attery, w
e w

ill replace, w
ithout charge

to you, any battery w
hich w

e find to be defective in m
anufacture, during the first ninety

(90) days of ow
nership. A

fter ninety (90) days, w
e w

ill exchange the B
attery, charging

you 1/12 of the price of a new
 B

attery for each full m
onth from

 the date of the original
sale. B

attery m
ust be m

aintained in accordance w
ith the instructions furnished.

4.The W
arranty period for any products used for rental or com

m
ercial purposes is lim

ited
to 90 days from

 the date of original purchase.
5.This W

arranty applies only to products w
hich have been properly assem

bled, adjusted,
operated, and m

aintained in accordance w
ith the instructions furnished. This W

arranty
does not apply to any product w

hich has been subjected to alteration, m
isuse, abuse,

im
proper assem

bly or installation, delivery dam
age, or to norm

al w
ear of the product.

6.E
xclusions: E

xcluded from
 this W

arranty are belts, blades, blade adapters, norm
al

w
ear, norm

al adjustm
ents, standard hardw

are and norm
al m

aintenance.
7.In case of any problem

 w
ithin the boundaries of this w

arranty, contact the nearest
departm

ent store, indicate the m
odel num

ber, serial num
ber and the date of purchase

of your m
achine.  This w

arranty does not apply to accidental dam
ages.  A

ll im
plicit

w
arranties are lim

ited to the sam
e tim

e fram
es.  O

r contact:

T
H

IS
 W

A
R

R
A

N
T

Y
 D

O
E

S
 N

O
T

 A
P

P
LY

 TO
 IN

C
ID

E
N

TA
L O

R
 C

O
N

S
E

Q
U

E
N

T
IA

L
D

A
M

A
G

E
S

. A
N

Y
 IM

P
LIE

D
 W

A
R

R
A

N
T

IE
S

 A
R

E
 LIM

IT
E

D
 TO

 T
H

E
 S

A
M

E
 T

IM
E

P
E

R
IO

D
S

 S
TAT

E
D

 H
E

R
E

IN
.

E
.M

. S
ervices

54 R
ue Lam

brechts
92400 C

ourbevoie
F

rance
T

elephone: (1) 46678078
F

ax: (1) 46678095



3

ROTARY LAWN MOWER - - MODEL NUMBER RE3H402E

44 170345X479 Handle Bracket Assembly (Right)
45 170499 Lawn Mower Housing (Incl. Ref. 74)
47 149741 Self Tapping Screw  5/16-18 x 3/4

K
N

134612 Debris Shield
150406 Hex Head Thread Rolling Screw 3/8-16 x 1
851084 Hex Head Screw  3/8-24 x 1-3/8 Grade 8
850263 Helical Lock Washer  3/8
851074 Hardened Washer
141114 22" Blade
851514 Blade Adapter
170491 Front Baffle Kit
134027X479 Rear Baffle (Not Shown)
84596 Engine Pulley
87677 Hi-Pro Key  #HP 505
  - - - Engine, Briggs & Stratton, Model No. 12H802

(Order parts from engine manufacturer)
154147 Foot Guard
85825 Self Tapping Screw  #10-24 x 1
145494 Warning Decal
149293 MZR Cable
751772X479 Mulcher Plate
83923 Washer  17/32 x 1 x 21 Ga.
128415 Pop Rivet
17600406 Screw Hex Serrated 1/2 x 20 TT
111190X Cable Clamp
83816 Screw #10 x 5/8
173310 Operator’s Manual, Euro.
173311 Operator’s Manual, Scan
177041 Repair Parts Manual

Available Accessories not included with mower:
- - GCK5000 Grass Catcher

TE:  All component dimensions given in U.S. inches.
        1 inch = 25.4 mm

PART
NO. DESCRIPTION

6

R
O

T
A

R
Y

 L
A

W
N

 M
O

W
E

R
 - - M

O
D

E
L

 N
U

M
B

E
R

 R
E

3H
402E

G
E

A
R

 C
A

S
E

 A
S

S
E

M
B

L
Y

 P
A

R
T

 N
U

M
B

E
R

 702511

K
E

Y
P

A
R

T
N

O
.

N
O

.
D

E
S

C
R

IP
T

IO
N

1
17490416

T
apping S

crew
  1/4-20 x 1-1/4

2
137055X

004
E

ngagem
ent B

racket
3

137053
S

hifter
4

57072
S

eal
6

48373
G

ear C
ase H

alves K
it

(Includes K
ey N

os. 4 and 7)
7

77881
B

earing
8

137051
W

orm
 S

haft
9

137074
D

rive S
haft

10
57079

H
ardened W

asher
11

131484
C

lutch Y
oke

12
700343

B
ushing

13
86447

P
lug

14
137050

H
elical G

ear
15

750436
C

lutch Jaw
16

750369
G

rease
17

12000003
E

-R
ing

18
850848

H
i-P

ro K
ey

19
81585X

004
S

pring B
racket

N
O

T
E

:  A
ll com

ponent dim
ensions given in U

.S
. inches.

            1 inch =
 25.4 m

m

48 751592 Locknut  3/8-16
49 63601 Locknut  1/4-20
52 851201X004 Washer

NO
    
1 146771 Control Bar
3 166860X479 Upper Handle
7 128638 Wing Nuts
8 63601 Locknut  1/4-20
9 66426 Wire Ties

11 153638 Rope Guide
12 69180 Locknut  #10-24
13 700417 Throttle Control
14 144929 Hex Washer Head Screw  1/4-20 x 2-1/8
15 151590X479 Lower Handle
16 131959 Handle Bolt  5/16-18 x 1-3/4
17 51793 Hairpin Cotter
26 147286 Hinge Rod
27 87589 Torsion Spring
28 87593 Housing Bracket Assembly
29 750149 Discharge Guard
30 77400 Hubcap
33 146247 Wheel & Tire Assembly
34 142748 Shoulder Bolt  3/8-16 x 1
35 62335 Belleville Washer  1/2
36 145935X004 Axle Arm Assembly
37 87877 Selector Knob
38 700331X004 Selector Spring
40 146630 Spacer
41 700325X007 Wheel Adjusting Bracket
43 170346X479 Handle Bracket Assembly (Left)

EY PART
O. NO. DESCRIPTION

53
54
55
56
57
58
59
61
- -
66
67
70

71
72
74
77
79
80
83
84
85
86
- -
- -
- -

KEY
NO.



4

ROTARY LAWN MOWER - - MODEL NUMBER RE3H402E

5

ROTARY LAWN MOWER - - MODEL NUMBER RE3H402E

1 145755 Drive Control
2 158755 Pan Head Machine Screw

1/4-20 x 2-3/16
3 63601 Locknut
5 146527 V-Belt
6 750097 Screw
8 87877 Selector Knob
9 150495 Hex Head Bolt  1/4-20 x 2

10 151521 Wheel Adjuster Assembly (Left)
11 151520 Wheel Adjuster Assembly (Right)
12 88080 Dust Cover
13 137054 Pinion
14 12000058 E-Ring
15 700953 Wheel & Tire Assembly
19 77400 Hubcap

KEY PART
NO. NO. DESCRIPTION

20 86012 Drive Shaft Cover
22 137090 Spring
23 702511 Gear Case Assembly
25 75192 Spring
26 67725 Washer
27 137052 Drive Pulley
28 132010 Locknut
32 137088 Drive Cover
34 146072 Pan Head Tapping Screw

#10-24 x 2-3/4
 36 145212 Locknut
38 751152 Nut

NOTE:  All component dimensions given in U.S. inches
            1 inch = 25.4 mm

KEY PART
NO. NO. DESCRIPTION
.



R
O

T
A

R
Y

 L
A

W
N

 M
O

W
E

R
 -

 -
 M

O
D

E
L

 N
U

M
B

E
R

 R
E

3H
40

2E

1
14

67
71

C
on

tr
ol

 B
ar

3
16

68
60

X
47

9
U

pp
er

 H
an

dl
e

7
12

86
38

W
in

g 
N

ut
s

8
63

60
1

Lo
ck

nu
t  

1/
4-

20
9

66
42

6
W

ire
 T

ie
s

11
15

36
38

R
op

e 
G

ui
de

12
69

18
0

Lo
ck

nu
t  

#1
0-

24
13

70
04

17
T

hr
ot

tle
 C

on
tr

ol
14

14
49

29
H

ex
 W

as
he

r 
H

ea
d 

S
cr

ew
  1

/4
-2

0 
x 

2-
1/

8
15

15
15

90
X

47
9

Lo
w

er
 H

an
dl

e
16

13
19

59
H

an
dl

e 
B

ol
t  

5/
16

-1
8 

x 
1-

3/
4

17
51

79
3

H
ai

rp
in

 C
ot

te
r

26
14

72
86

H
in

ge
 R

od
27

87
58

9
T

or
si

on
 S

pr
in

g
28

87
59

3
H

ou
si

ng
 B

ra
ck

et
 A

ss
em

bl
y

29
75

01
49

D
is

ch
ar

ge
 G

ua
rd

30
77

40
0

H
ub

ca
p

33
14

62
47

W
he

el
 &

 T
ire

 A
ss

em
bl

y
34

14
27

48
S

ho
ul

de
r 

B
ol

t  
3/

8-
16

 x
 1

35
62

33
5

B
el

le
vi

lle
 W

as
he

r 
 1

/2
36

14
59

35
X

00
4

A
xl

e 
A

rm
 A

ss
em

bl
y

37
87

87
7

S
el

ec
to

r K
no

b
38

70
03

31
X

00
4

S
el

ec
to

r S
pr

in
g

40
14

66
30

S
pa

ce
r

41
70

03
25

X
00

7
W

he
el

 A
dj

us
tin

g 
B

ra
ck

et
43

17
03

46
X

47
9

H
an

dl
e 

B
ra

ck
et

 A
ss

em
bl

y 
(L

ef
t)

44
17

03
45

X
47

9
H

an
dl

e 
B

ra
ck

et
 A

ss
em

bl
y 

(R
ig

ht
)

45
17

04
99

La
w

n 
M

ow
er

 H
ou

si
ng

 (I
nc

l. 
R

ef
. 7

4)
47

14
97

41
S

el
f T

ap
pi

ng
 S

cr
ew

  5
/1

6-
18

 x
 3

/4
48

75
15

92
Lo

ck
nu

t  
3/

8-
16

49
63

60
1

Lo
ck

nu
t  

1/
4-

20
52

85
12

01
X

00
4

W
as

he
r

K
E

Y
P

A
R

T
N

O
.

N
O

.
D

E
S

C
R

IP
T

IO
N

53
13

46
12

D
eb

ris
 S

hi
el

d
54

15
04

06
H

ex
 H

ea
d 

T
hr

ea
d 

R
ol

lin
g 

S
cr

ew
 3

/8
-1

6 
x 

1
55

85
10

84
H

ex
 H

ea
d 

S
cr

ew
  3

/8
-2

4 
x 

1-
3/

8 
G

ra
de

 8
56

85
02

63
H

el
ic

al
 L

oc
k 

W
as

he
r 

 3
/8

57
85

10
74

H
ar

de
ne

d 
W

as
he

r
58

14
11

14
22

" 
B

la
de

59
85

15
14

B
la

de
 A

da
pt

er
61

17
04

91
F

ro
nt

 B
af

fle
 K

it
- 

-
13

40
27

X
47

9
R

ea
r B

af
fle

 (N
ot

 S
ho

w
n)

66
84

59
6

E
ng

in
e 

P
ul

le
y

67
87

67
7

H
i-P

ro
 K

ey
  #

H
P

 5
05

70
  -

 -
 -

E
ng

in
e,

 B
rig

gs
 &

 S
tr

at
to

n,
 M

od
el

 N
o.

 1
2H

80
2

(O
rd

er
 p

ar
ts

 fr
om

 e
ng

in
e 

m
an

uf
ac

tu
re

r)
71

15
41

47
F

oo
t G

ua
rd

72
85

82
5

S
el

f T
ap

pi
ng

 S
cr

ew
  #

10
-2

4 
x 

1
74

14
54

94
W

ar
ni

ng
 D

ec
al

77
14

92
93

M
Z

R
 C

ab
le

79
75

17
72

X
47

9
M

ul
ch

er
 P

la
te

80
83

92
3

W
as

he
r 

 1
7/

32
 x

 1
 x

 2
1 

G
a.

83
12

84
15

P
op

 R
iv

et
84

17
60

04
06

S
cr

ew
 H

ex
 S

er
ra

te
d 

1/
2 

x 
20

 T
T

85
11

11
90

X
C

ab
le

 C
la

m
p

86
83

81
6

S
cr

ew
 #

10
 x

 5
/8

- 
-

17
33

10
O

pe
ra

to
r’s

 M
an

ua
l, 

E
ur

o.
- 

-
17

33
11

O
pe

ra
to

r’s
 M

an
ua

l, 
S

ca
n

- 
-

17
70

41
R

ep
ai

r P
ar

ts
 M

an
ua

l

A
va

ila
bl

e 
A

cc
es

so
rie

s 
no

t i
nc

lu
de

d 
w

ith
 m

ow
er

:
- 

-
G

C
K

50
00

G
ra

ss
 C

at
ch

er

N
O

T
E

:  
A

ll 
co

m
po

ne
nt

 d
im

en
si

on
s 

gi
ve

n 
in

 U
.S

. i
nc

he
s.

   
   

   
   

1 
in

ch
 =

 2
5.

4 
m

m

K
E

Y
P

A
R

T
N

O
.

N
O

.
D

E
S

C
R

IP
T

IO
N

ROTARY LAWN MOWER - - MODEL NUMBER RE3H402E
GEAR CASE ASSEMBLY PART NUMBER 702511
KEY PART
NO. NO. DESCRIPTION

1 17490416 Tapping Screw  1/4-20 x 1-1/4
2 137055X004 Engagement Bracket
3 137053 Shifter
4 57072 Seal
6 48373 Gear Case Halves Kit

(Includes Key Nos. 4 and 7)
7 77881 Bearing
8 137051 Worm Shaft
9 137074 Drive Shaft

10 57079 Hardened Washer
11 131484 Clutch Yoke
12 700343 Bushing
13 86447 Plug
14 137050 Helical Gear
15 750436 Clutch Jaw
16 750369 Grease
17 12000003 E-Ring
18 850848 Hi-Pro Key
19 81585X004 Spring Bracket
36

NOTE:  All component dimensions given in U.S. inches.
            1 inch = 25.4 mm


	Rally RE3H402E
	Deck Assembly
	Parts List

	Full Diagram
	Parts List

	Gear Case Assembly
	Parts List



